Effect of Hydrothermal Pre-treatment on Production of Volatile Fatty Acids
from Thickened Waste Activated Sludge using
Semi-continuous Fermentation

by
Neha Purohit
Bachelor of Engineering in Civil Engineering,
Rajasthan Technical University, 2017

A Major Research Project
presented to
Ryerson University

in partial fulfilment of the
requirements for the degree of Master of Engineering
in the program of Civil Engineering

Toronto, Ontario, Canada, 2020
© Neha Purohit, 2020



Declaration

| hereby declare that |1 am the sole author of this research project. This is a true copy of the

research project, including any required final revisions.

| authorize Ryerson University to lend this project work to other institutions or individuals for
[...]
radiation for a particular estimated time. The disruptive effect of radial waves breakdowns the
lignocellulose and make it surface area large and accessible for microbial activity and thus
sometimes it also decreases polymerization of different structures. (Elsayed Elbeshbishy,
2017)

N
lnadlauon /_\ _/\’
pretreatmient
w \ﬁ
m_ e e W
[ P il
| me CellulOSE g
" Hemicellulose
f\f\-f\Lmnm :
| © Cellulase / g
® Sludge protein 1 /]
e o © | ® Reducing sugar ’r.\q ’f & E
Qo @ - ~% & / l(
o O. ® %o "\. /'/
veog® Zae e
° \_/""'\
> Py oy %%
S a—a

Figure 10 Cobalt-Gamma Rays Pre-Treatments Source: (Yulin Xiang, 2016)

COMBINATION OF VARIOUS PRE-TREATMENTS
Thermo-Chemical Pre-Treatments

27



To solubilize the particulate organic matter we are constantly depended on the different
pre-treatments methods and their various mechanisms (Valo A, 2004). Thus for better
performance we can combine two different pre-treatments methods to obtain maximum biogas

production and lower HRT and faster AD kinetics.

Another study investigated the AD of OFMSW with combining high temperature
microwaves and hydrogen peroxide (chemical) pre-treatments (Kim S, 2012). The
combination of microwaves at high temperature (145 C) with chemical pre-treatment helped in
lowering the biogas production and increasing the per gCOD. Similarly, as stated in the
research of one of the literatures when pig manure was pre-treated with lime and high
temperatures (>110C) there was lower biogas production. (Carrere H S. B., 2009). This trend
could be justified by seeing the complex polymers (such as melanoidins) formed when the
proteins and carbohydrate are hydrolysed at higher rate in the chemical pre-treatment and the

amino acids and sugars are heated together with the hydrolysed.

However, thermal pre-treatments with alkaline pre-treatments resulted in increased
biogas formation (78%) of with methane content raised to 60% even at lower temperature rather
than higher temperature(28% biogas and 50% methane content) (>100 C). reduction in
hemicellulose increases AD process.(Carrere H S. B., 2009).\

Thermo-Mechanical Pre-Treatments

When thermal pre-treatments is coupled with mechanical treatment this treatment was
not researched much for OFMSW. Zhang et al. found the highest increase in biogas production
(17%) when mechanical technology- grinding (up to 10 mm) for rice straw and then applying
heatup to 110 C (Melamane X, 2007). comparing the hydrolysis yield when sludge is pretreated
with a ultrasonic and alkaline pre-treatments the highest rate of hydrolysis was achieved of 211
mg/l min (Elliot A, 2012;). Wett et al. (2010) did his study on the sludge disintegration when
pre-treated at 19-21 bar pressure and 160-180 C for 1 h. this study gave results in increased
75% biogas production with greater dewatering characteristics, this reduced the disposal cost
by 25%. However, ammonia concentration was increased to 64% in the reactor due to
hydrolysis of protein that leads to instability of AD process(Wett B, 2010).

The work of Schieder et al.(2000) comprisedthe temperature and pressurecatalysed
(160- 200 C at 40 bar for 60 min) hydrolysis that had 70% higher biogas recover in a period of
5 days for the AD of SS(Schieder D, 2000).

28



Various Pre-Treatments Combined with a Two-Stage AD:

For a two stage AD process for biological pre-treatments the three stage classification
includes a combined pre-treatments process. Kim et al. deliberated that 95% COD removal
takes place when a semi-anaerobic CSTRs is combined with up flow anaerobic sludge blanket
(UASB) reactors when treating FW, and a biogas production yield generated is 500 mg/gVs at
HRT of 16 days. Theyalso reported that increasing the temperature for acidogenic stage a lower
HRT of 10-12 days for the same amount of biogas with a higher methane content (67.4%) (Kim
JK, 2006). Kvesitadze et al. (2012) also studied thermophilliccodigestion for the two-stage in
OFMSW and pre-treating by freeze explosion of corn stalk. For a pH of 9 resultedin 104
mlIH2/gVS and 520 mICH4/gVS when alkaline pre-hydrolysis was carried out, that generated
heat and electricity production to increase by 23% and 26%, respectively (Kvesitadze G, 2012).

Kim et al. (2012) also investigated the biohythane production from hydrogen and
methane using a two-phase AD system fed for FW when thermally pretreated;it was found
while experimenting that at least 3.4 days would be required for hydrogen production from FW
(Kim S, 2012). 48% of hydrogen production was hyped when the methanogenic effluent in the
hydro genesis step was applied to reduce the water usage. (Kim S, 2012).

Dark Fermentation for production of Volatile Fatty Acids (VFA’s)

Fatty acids that comprises of short-chain acids of six or less carbon atoms that are later distilled
at atmospheric pressure are known as Volatile Fatty Acids. Application of VFA ranges from
producing bio-plastics, bioenergy to biological nutrient removal from wastewater (BNR)
(Zheng, Chen, and Liu 2010). However, producing them commercially is still a challenge and
done by chemical methods. The main carbon source for biological VFAs production is sugars
(glucose and sucrose) present mostly in food wastes, organic-rich sludge from wastewater

treatment plants. This help in reducing the waste accumulation.

VFA’s are acids produced in hydrolysis and acidogenesis/acidic fermentation. (Sarwar
2015)However, it is well evident that hydrolysis is a rate limiting step, and thus to increase
hydrolysis and production of VFA, the municipal wastewater sludge is pre-treated. Many
studies have been done comparing different pre-treatment methods. VFASs consists of acetic,
propionic, and butyric acids fermented from hydrolysis by-products. Hydrolysis and

acidogenesis are consideredas a one process in a single anaerobic reactor Huang et al.

29



(2015a) stated application of VFA’s when simplified into polyhydroxyalkanotes (PHA) or used
in Phosphorus removal in wastewater treatment plant. The increase in VFAS results in decrease

of pH in the fermentation process.

Pre-treatment of solid wastes for enhancing VFAs production
Hydrolysis involves breaking up of complex substances of waste into simpler ones. Material

such as fats, lipids, proteins present in OFMSW hinders the biodegradation rate. Hence,
pretreatment methods are adopted. Following table shows the type of pre-treatment method,
their relevant study, and amount of VFAs enhancement (Lee 2014).

Pre-treatment can also be done by combining two or more methods but it is important to
consider how much waste needs to be treated and the project cost so as to analyse solubilisation
extent. However the most effective one proved to be combination of ultrasound and thermal

pre-treatment (Dhar et. al).

Table 8 shows the effect of PT on production of VFAS.

Table 8 Effect of pre-treatment methods on VFA production

S.NO | Pre-treatment Type of | Condition for pre- Effect of Pre- References
Method Wastes treatment treatment
- Acid WAS HCI, pH =1 for24 hr. | Increase in SCOD 4 | (Devlin et al.
times 2011)
2 Microwave WAS 2450 MHz waves, for 14.5 times increase | (KIM,
min, in PARK, and
10°C to boiling SCOD KIM 2003)
3 Alkaline WAS NaOH, pH= 12 Increase in| (C.Bougrier et al.
Tcopb/scop=5 | 20%)
times
4 Thermal WAS 190°C,1h COD solubilisation | (C.Bougrier et al.
of 2006)
48%
5 Ultrasonic WAS Frequency 20 kHz, | COD solubilisation | (C.Bougrier et al.
specific energy 9350 | of 2006)
kJ/kg initial TS 15%
6 Bi0|ogica| WAS Enzyme used SCOD increased by | (Parketal.
Cellulomonas uda and 2.9 times 2005)
C. biazotea at
temperature 30 °C, HRT
3d

Table 9 Main parameter affecting the VFAs production listed in Table below (Lee et al. 2014, Sans et al. 1995, Pereira et

al.

30




©
I

e Acidogens can't survive in extreme acidic or alkaline surrounding
* pH range 5.25 - 6.5 for waster water sludge gives higher VFA production rate

Hydraulic Retention Time

e higher HRT produces more VFA, microbes get more time to interact, afterawhile becomes
stagnant.

e For OFMSW, HRT usually ranges from 2-6 days

Temprature

¢ the effect of temprature is minimal, depending on the microbial species observed.
e temprature range between 45°C to 70° C have no effect on VFA production

Organic Loading Rate

¢ At higher OLR concentration of VFA may increase but the substrate becomes highly
viscous.

Applications of VFAS:

VFAs derived from the fermentation process can be used as an energy resource or used to
produce electric energy or in the process of biological nutrient removal or lipids as biodiesel,
or producing hydrogen. The below discussed applications are a brief summary to introduce
where can the VFA be useful.

Polyhydroxyalkanoates (PHA)

(Akaraonye, Keshavarz, and Roy 2010)Biodegradable polymer families that emits carbon
dioxide and water vapour into the environment. The released CO: is absorbed back during the
biological degradation of the waste. Although suitable for the environment its application is
inhibited by the higher cost to develop these polymers. Excess care needs to be taken for the
parameters ammonia and phosphorous. (Bengtsson et al. 2008) showed that monitoring
nitrogen and phosphorous can increase the yield of PHA. Literature showed that a yield of 40-
70% PHA can be achieved by the fermented TWAS.

Electricity

31



A bio-electro-chemical method is developed using micro-organisms to collect chemical
properties of the organic waste and use it as a source of electricity. this system is called
Microbial fuel cell (MFC). Figure 11 shows the two chamber microbial fuel cell illustrating the
working mechanisms of a MFC using VFAs from the fermented waste as organic substrate
(Du, Li, and Gu 2007). The two chambers are separated by a proton membrane and cathodic
part of the cell is aerobic. Lee et al. (2014) reported that the highest weight molecules of VFAs
give higher MFC current (efficient upto 93%).

| Multimeter ':I Computer |
e
-{ Resistor =

e

Microorganisms

Organic
matter

CO»

Anode Membrane Cathode

Figure 11 Microbial Fuel Cell

BNR: Biological Nutrient Removal

For nitrogen removal VFAS proves to be an important carbon substrate. the process flow is first
aerobic nitrification and then anoxic denitrification. Also, phosphorous removal can be
achieved with this process. the C/N ratio for this process ranges from 5 — 8 mg COD/mgN (Lee
et al. 2014). Higher removal efficiencies for Nitrogen and phosphorous removal is present

when waste derived VFAs are used rather than synthetic.

32



Zone 1 Zone 2 Zone 3 Secondary

Effluent from anaerobic anoxic oxygen-rich clarifier

primary
treatment I

Activated
sludge
return

Removal of
excess
sludge with
organic
phosphate

Activated sludge return 1

Sludge
treatment

Figure 12 Biological Nutrient Removal Process (Carla, 2016)

33



Chapter 3

MATERIALS AND METHODS

34



Materials and Methods

Substrate and Inoculum

Thickened Waste Activated sludge was used in this study as feed. The Hydrothermal
Pretreatment of the sludge was done at 170° C with retention time 30 min at a pressure of 3
bars. The sludge was transported from Ash-bridge Waste water Treatment facility, Toronto
(Ontario) every two weeks. Average flow rate at the facility in March 2018 was reported to be
563.7 ML/Day serving population of 1,603,700. (City of Toronto 2018). For this study the main
purpose was to compare the VFAs production and COD solubilisation on HTP TWAS. Hence,
two digester namely RAW and HTP (or System 1 and System 2) were run for 36 days.
Substrates were fed to the digesters daily and effluent obtained from them were analysed. The
anaerobic digestion tanks at Ashbridge Wastewater Treatment Facility operates at mesophilic
temperature range (34-38°C) and HRT of18days for the sludge. the Organic loading rate of the
digester is approximately 1.1 kg TVS/m3 (TVS: Total Volatile Solids) relative to digesters
capacity per day.

To produce higher VFA’s inoculum is generally thermally pretreated to enhance VFA
producing microbes restrict the activity of methanogens. Collected seed for fermentation is
heated at 70° C while stirring continuously at 60rpm. For the next 30 min the inoculum is
incubated at same temperature (continuing the stirring). Lastly, the seed is cooled down before
starting the fermentation (i.e. mixing with TWAS and HTP TWAS).

Hydrothermal Pre-treatment
The current study is done in association with the literature extension provided by Kakar et. al.,

(2019) determining the optimum temperature for HTP for producing maximum VFA and
methane. Kakar et. al., (2019) suggested optimum temperature of 170° C. TWAS underwent
high pressure thermal pre-treatment before fermentation process. It was performed in mini
pressure reactor (Parr® Model 4848) having working volume of 2L. As mentioned earlier, HTP
was done at temperature 170° C with retention time 30 min at a pressure of 3 bars. The first 30
minutes were required to reach the temperature, for the next 30 min the pre-treatment was
carried out and finally the cooling down phase required approximately 45 minutes before
opening the vessel. This mean that rate of heating was 3° C/min and cooling was 2° C/min.

Reactor vessel is attached to a thermocouple both connected to a monitor displaying the
temperature of the TWAS inside. Mixing motor of variable speed is built-in which continuously
stirs the sample, this avoids overheating and ensures uniform mixing. Tap water is recycled
near the vessel containing sample after 30 minutes of operation, with help of flexible tubing

35



attached on the head of the reactor. The hydro thermal reactor was operated by aspec View
Parr4848 controller which has auto-tuning for temperature control and retention time.

Pre-treated Cycle and Collection
The pre-treatment of TWAS was carried out as a batch, 4 times pre-treatment would give

approximately 3.2L of HTP TWAS. This sample was stored in refrigerator at 4°C and would
last for 8 days feed. Laboratory analysis were done for both in influent HTP and the Effluent
HTP, consisting of TCOD, TSS/VSS, Alkalinity, SCOD, VFA, pH, and Ammonia. These tests

were done in triplicates.

Pressure Gauge

—mrn

Temperature

Controller

Figure 13 HTP Instrument (Sarwar 2015)

Acidification (Fermentation) Experiment
The fermentation experiment was in continuous mode under mesophilic condition. All

thermally pretreated and raw samples were fermented by reactor with capacity of 1.7 liters. The
food to micro-organism (F/M) ratio of 1 gTCOD/gVSS is chosen for this test. The pH was
adjusted to the 5.50 by adding adequate amount of HCL or NaOH. In two reactors of 2L each,
samples were added, one with raw TWAS (received from Ashbridge Treatment plant) and other
one with HTP TWAS (pre-treated sample). Both the sample were fermented before starting the
digesters.

To calculate the volumes of substrates and inoculums using the F/M ratio of 1 g-TCOD/gVSS
following equation was used:

F TCOD(TWAS)X V1
M  VSS(SEED)X V2

36



Where, V1 and V2 represent the volumes of substrate and seed respectively. Nitrogen gas was
purged into the digesters and then it was sealed making sure that the anaerobic condition is

present.

A process flow diagram shows the experimental design of the system.

Substrates Hydro-thermal Pretreatment Fermentation Process \—“) Effluent
| V
m - -
Thickened — Pretreated + seed
Waste re— 17°°C! e — “ m=m) Volatile Fatty
Activated arc Acids

Raw + seed

Sludge  ——————————————————

Figure 14 Experimental Design (Kakar et. al., 2019)

Significance of Solubilisation and VVSS Reduction in Fermentation:
While changing the parameters (TSS/ VSS) physical properties of the TWAS gets altered.

VSS solubilisation can be calculated by the equation:

VSSi-VSS f
VSS Solubilisation = vssi x 100

Where,

VSSi and VSSt are the VSS concentration before and after pre-treatment of TWAS respectively.
In a similar study, (Burger and Parker 2013) found on pre-treating WAS at 150°C for 30
minutes 56% solubilisation of VSS occurred. Morgan et al. (2010) achieved 2030% TSS
reduction with higher COD solubilisation. Hence, conversion from VSS to SCOD by HTP